
City Of Hamilton, Texas 

 

 

 

Council Meeting Packet 

March 12, 2020 

6:00 PM 

 

200 E. Main Street 

Hamilton, TX 76531 

 



NOTICE OF REGULAR MEETING  

OF THE GOVERNING BODY OF THE  

CITY OF HAMILTON, TEXAS 

MARCH 12, 2020 

 
Notice is hereby given that a regular Council Meeting of the Governing Body of the City of 

Hamilton, Texas will be held on the 12th day of March, 2020 at 6:00 p.m. in City Hall, 200 East 

Main, Hamilton, Texas, concerning the following matters. 

 

Item No. I: Call Meeting to Order. 

 

1. Opening Prayer 

2. Pledge of Allegiance 

 

Item No. II: Public Comments. 

 
The City Council invites persons with comments on any agenda item to briefly address the 
[...]
Background: City Council added a Grease Trap Ordinance in March of 2018.  As stated 

in the Attached Proposal, the City’s grease trap Ordinance in place; however, the wording 

and compliance guidelines throughout Division 2 and 3 need to be revised.  Through 

working with Mr. Reavis, City staff seeks to develop a step by step plan to help reduce the 

amount of fats, oils and grease in the collection system.  I am e-mailing with Caleb Olson, 

Enforcement Coordinator in TCEQs Office of Compliance and Enforcement.  Since the 

City is under enforcement we need to continue making progress until we fix this issue.         

 

 

 

 

 

Recommendation: Authorize the Mayor to enter agreement. 
 

 



 

 

 

Sewer 

Stoppage in 

February 2020.  

One of the 

manholes on 

the line that 

goes though 

Mayor McInnis’ 

Property. 

 







Page 1 of 3 Revised 3-3-2020 

 

CITY OF HAMILTON 

ESTIMATED COST AND SCOPE OF PROPOSED  

WORK BY REAVIS CONSULTING ENGINEERS RE: INDUSTRIAL WASTES  

 

MARCH 5, 2020 

 

 

Objectives: 

 To review and modify the current City of Hamilton Codes and Ordinances concerning Article IV 

– Sewer Service, from Division 2 – Industrial Wastes through and including Division 3 – Grease 

Trap & Grease Trap Interceptor Regulations 

 To meet with and demonstrate to the Texas Commission on Environmental Quality (TCEQ) the 

City of Hamilton’s commitment to and strategy for the reduction / elimination of potential 

grease-induced accidents 

 Goals:  

 Achieve the intent of requirements in the City of Hamilton’s permit to discharge treated 

wastewater into the waters of the state (Texas Pollutant Discharge Elimination System (TPDES) 

Permit #WQ0010492002) 

 Prevent grease accumulations in the wastewater collection system (pipes and manholes) that 

could result in a sewer discharge as experienced during August 28th and 29th of 2019;  

 Control waste discharges to the City wastewater treatment plant that could cause a permit 

violation and/or an increase in the operating cost of the plant. 

 Develop and implement a plan for regular, consistent testing of all industrial waste producers 

within the city limits or extra-territorial jurisdiction (ETJ) of Hamilton, Texas 

 Design a schedule of surcharges to encourage violators into compliance and a phased schedule 

of remediation to abate problem situations 

 

Background: 

Reavis Consulting Engineers downloaded and reviewed the current City of Hamilton Industrial Waste 

codes to determine the level of effort required to achieve the Objectives and Goals stated above.  They 

noted the following: 

 Most of the ordinances were updated in 1976, in 2000, and in March of 2018. 

 Sufficient authority to begin immediate implementation exists in those ordinances. 

 There are a few basic things that can be achieved immediately: 

o The ordinances need to be updated to agree with the TCEQ Requirements in the TPDES 

Discharge Permit for the Wastewater Treatment Plant.  

o Redundant items in different sections need to be brought into agreement or omitted. 

o Terminology needs to reviewed.  Example: In one ordinance, the City is referred to the City 

of Hamilton or “the City”; in another, it is called “the approving authority” and in another, it 

is called the “POTW” (meaning the Publically Owned Treatment Works).  The words 

“approving authority” are taken directly from TCEQ rules and are meant to be edited to the 

appropriate entity.   

o In one section there is a lengthy calculation for the Industrial Waste Charges.  This needs to 

be simplified and replaced.  In another section, it refers to a table of charges.  If it is practical, 

a table of charges would be preferred.   



Page 2 of 3 Revised 3-3-2020 

 

o Industrial Waste Charges should be similar to surrounding communities and should be 

structured to prevent discharges of harmful substances into the system rather than bringing in 

increased revenue.   

 

This proposal is based upon the City Staff taking a lead role and Reavis Consulting Engineers taking a 

technical role in Ordinance revisions  The engineer will not charge for travel to the client's location nor to 

a location such as TCEQ that is within 25 miles from the Reavis office.  If travel outside of the 25-mile 

range is necessary, it will be charged at the IRS allowable rate.   

 

Task           Responsibility   

 

Respond to Spill and Futher Implications 

1.  Meet with TCEQ Enforcment to review the effort the City has made to address the overflow in 

August and discuss phasing for enforcing the ordinances to prevent reoccurances   Staff 

 

Review and Revise Existing Ordinances as Necessary 

1.a.  Conduct a  thorough review of City Codes and Ordinances related to the quality of industrial waste 

discharged into the City system to isolate technical issues that need attention.   Marvin 

1.b.  Confirm the definition of “normal wastewater” as addressed in prior engineering reports for design 

and permitting for the plant in City files.        Marvin 

 

2. Review the clauses in the City Wastewater Permit that are required and review the body and 

requirements for each.           Staff 

 

3. Review the most current industrial related rules by TCEQ that are appropriate for the size of City 

Hamilton is and for the size of wastewater treatment plant they operate.    Marvin 

 

4.a. Conduct an online search of waste charges in other similar cities    Marvin 

4.b. Draft a Table of Industrial Waste Charges using information from 4.a.    Marvin 

 

5. Note, mark and/or highlight technical revisions needed to existing ordinances and provide technical 

information required for Staff to write revisions required to amend specific paragraphs in 

ordinances.  Some technical aspects include: 

o Identify potential methods of testing for fats, oils, TSS and BOD and the 

advantages / disadvantages of each 

o Detail and recommend frequency of testing and the time span to test to determine 

that a business is in compliance. 

o Specify how to identify which businesses shall abide by industrial waste rules and 

which businesses shall follow grease trap rules. 

o Identify and specify values from the tests that show noncompliance, to include 

acceptable levels for fats, oils, TSS and BOD. 

o Recommend a method to identify which businesses will use the permitting 

process. 

o Identify and specify fees to be imposed for noncompliance.   

o Identify and specify a graduating fee scale for continued noncompliance.   

Marvin 



Page 3 of 3 Revised 3-3-2020 

 

23 manhours x $125/ manhour  =     Estimated   $2,875 

Note: This can likely be completed 2 weeks after the Notice to Proceed and upon delivery of required 

information by staff.   

 

After Consent is reached on the revisions to the Ordinances 

 

1. Draft Permit Application Instructions as an attachment to ordinance                 Marvin/Staff 

 

2. Work with Jacob and Karla and refine.          Marvin/Staff 

 

3. Present to City Council                          Staff 

 

4 Manhours engineering times $125/manhour   Estimated                  $500 

 

Total   Estimated Budget                      $3,375 

 

This is a budget based on what the engineer knows at this time with only a cursory review of the City 

Ordinances.   If major problems are discovered that cannot be contained in this budget, the engineer will 

notify the city accordingly.   If the City wants the problem resolved, a budget revision will be requested.  

   

  

Acceptance Of Proposal 
  

By signing below, I Jim McInnis, do hereby accept the terms of this Estimated Cost and Scope of 

Proposed Work by Reavis Consultin Engineers RE: Industrial Waste for the City of Hamilton. 

 

 

 
___________________________________________________  ________________  
Signature         Date 



 

MARVIN WILLIAM  REAVIS, P.E.,R.P.L.S. 
REAVIS CONSULTING ENGINEERS 

2003 NORTH MAYS, SUITE 105 

ROUND ROCK, TEXAS 78681 

 Office 512-238-1358; FAX 512-238-1358; Mobile 512-413-9285 

EMAIL:  mwreavis@swbell.net  

 

INTRODUCTION 

 A professional career beginning in 1970 includes more than 50  years  experience in engineering design, planning and project management of 

municipal, water and wastewater utility, environmental, and civil engineering projects.  Has experience in consulting in the municipal sector 
including water and wastewater treatment, distribution, and collection, permitting, water wells, surface water supply and long range planning.  The 

last 42 years has been in the management of consulting engineering firms, major projects and engineering teams. Major projects include 

infrastructure projects for the Cities of Houston, San Antonio, and Austin, Texas A & M System and industrial projects.  Other projects range from 
small water supply corporations to small cities with all types of treatment and distribution systems in Texas.    

 

PROFESSIONAL REGISTRATIONS 

Registered Professional Engineer, Texas number 40787  

Registered Professional Land Surveyor, Texas number 3502 

 

ENGINEERING/MANAGEMENT EXPERIENCE  

President and owner of  Reavis Consulting Engineers 

Vice President and Partner, Bernard Johnson, Inc. 

Vice President, Curington Associates, Inc. (formerly Bryant-Curington) 

Project Manager, RMT/Jones and Neuse, Inc. 

Assistant Austin Division Manager, Lockwood, Andrews and Newnam, Inc. 
Project Engineer, Turner, Collie, and Braden, Inc. 

Plant Engineer, Celanese Chemical Company, Inc., Bay City, Texas Plant 

Engineer, Central  Power and Light Company, Corpus Christi Home Office and Bay City District 
 

 EDUCATION 

                                   Texas A & M University College Station, Texas 

M.S. Civil Engineering, Sept. 1974 to Feb. 1976; GPA: 4.0/4.0,   Member: Phi Kappa Phi 

 

Texas A & M University College Station, Texas 
 B.S. Agricultural Engineering, Sept. 1967 to Jan. 1970 

 

EXPERIENCE 

 DESIGN 

Municipal 

Experience includes approximately $300 million in CIP projects for the major cities in Texas.  Work includes both the City of 

Austin A. R. Davis and Ullrich Water Treatment Plants, associated 48 inch through 60 inch transmission pipelines, an 84 inch 

tunnel, pump stations, lift stations, Brodie Lane improvements and other projects.  Smaller projects include the design, testing 
and construction oversight for numerous water supply wells, water pump stations, tanks, and  ground and surface water treatment 

facilities.   Water treatment plants include various projects for the Cities of Taylor, Granite Shoals, Blanco, City Gonzales, 

Evant and others.  Most include on going services related to surface water treatment, dams, membranes, CT studies, disinfection 
changes, chlorine dioxide, and aeration.   Have redesigned and refurbished existing plants to meet new surface water criteria.   

Some projects include custom designed fabricated process equipment improvements to upgrade or expand existing water 

treatment plants.  This work includes converting processes from the extended aeration process to the complete mix process to 
treat for ammonia.   These projects have included river and lake intakes, filters, solids contact clarifiers, conventional 

clarifiers,  enhanced flocculation and rapid mixing, chemical feeding, SCADA and instrumentation for full system monitoring, 

and new facilities.  Plants have included adding new reverse osmosis treatment systems with roughing filters, real time 
performance documentation, turbidity, chlorine and pH analyzers.  Other projects have included conversion to chloramines and 

chlorine dioxide.  Wastewater treatment experience includes plants from 20,000 gpd to 120 mgd in various forms of treatment 

including tertiary treatment, ammonia and phosphorous removal.  Experienced in sludge dewatering including centrifuges, belt 
filter presses and all types of drying beds.     

 

Other environmental, civil, and mechanical projects have been completed for about forty cities, and utility districts in Texas.   
 

Industrial 

Experience includes the design and construction management of major industrial projects for Penreco, Amerada-Hess, Chevron, 
Levi-Strauss contractors, Celanese Chemical, AES Deep Water, Western Atlas-Wireline, Motorola, Tracor, Southwestern 

Graphite Company, and others. Projects include industrial pretreatment, hazardous waste handling and treatment, and high 

purity water treatment and recycling systems. Practice also includes on-going environmental treatment processes and permit 
representation before TCEQ, EPA, and other regulatory agencies. 

 

Other 

Trouble shoot construction defects, provide investigation and documentation for trials, act as negotiator in mediation, and expert 

witness in trials and depositions.  Represent other engineers and surveyors in law suites.  Work also includes on going services 

as City Engineer on an as needed basis for several cities.   

 

             CONSTRUCTION 

Construction projects include 2.5 years as Resident Engineer at the City of Austin Ullrich WTP, design/construct projects for 
Penreco and Chevron, and construction phase services for fast track projects at Motorola, Tracor, City of Taylor, and others. 

 

File: M.reavis.Resume. 2.19.2020 

mailto:mwreavis@swbell.net


 
Page 1 of 20 
 

ATTACHMENT 2 

CITY OF HAMILTON, TEXAS CURRENT CODES AS OF February 19, 2020, APPLYING 

TO REGULATING ALL WASTES DISCHARGED INTO THE SEWER SYSTEM 

COPIED FROM CITY WEB SITE 

DIVISION 2. - INDUSTRIAL WASTES  

Sec. 62-186. - Definitions.  

The following words, terms and phrases, when used in this division, shall have the meanings ascribed 
to them in this section, except where the context clearly indicates a different meaning:  

Approving authority means the city administrator or his duly authorized representative.  

B.O.D. (biochemical oxygen demand) means the quantity of oxygen by weight, expressed in mg/l, 
utilized in the biochemical oxidation of organic matter under standard laboratory conditions for five days at 
a temperature of 20 degrees Celsius.  

Building sewer means the extension from the building drain to the public sewer or other place of 
disposal (also called house lateral and house connection).  

City means the City of Hamilton, Texas, or any authorized person acting in its behalf.  

C.O.D. (chemical oxygen demand) means measure of the oxygen consuming capacity of inorganic 
and organic matter present in the water or wastewater expressed in mg/l as the amount of oxygen 
consumed from a chemical oxidant in a specific test, but not differentiating between stable and unstable 
organic matter and thus not necessarily correlating with biochemical oxygen demand.  

Control manhole means a manhole giving access to a building sewer at some point before the building 
sewer discharge mixes with other discharges in the public sewer.  

Control point means a point of access to a course of discharge before the discharge mixes with other 
discharges in the public sewer.  

Director means the utility director of the city or his duly authorized deputy, agent or representative.  

Garbage means animal and vegetable wastes and residue from preparation, cooking and dispensing 
of food, and from the handling, processing, storage and sale of food products and produce.  

Industrial waste means waste resulting from any process of industry, manufacturing, trade or business 
from the development of any natural resource, or any mixture of the waste with water or normal wastewater, 
or distinct from normal wastewater.  

Industrial waste charge means the charge made on those persons who discharge industrial wastes 
into the city's sewerage system.  

Milligrams per liter (mg/l) means the same as parts per million and is a weight-to-volume ratio; the 
milligram-per-liter value multiplied by factor 8.34 shall be equivalent to pounds per million gallons of water.  

Natural outlet means any outlet into a watercourse, ditch, lake or other body of surface water or 